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Conducted Spurious Emission
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LTE Band 2/ 1.4MHz
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LTE Band 2 / 3MHz
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Middle Channel / 16QAM
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Lowest Channel / 16QAM
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3,000'GHz 1,000 MHz | 2.98614 G -26,70 dB 2.99838 Gl -38.72 dBm |
9.000.GHz | 1.000 MHz 4.70861 GHz | E -9.75 dB 4.70911 GHz | -23.41 dBm
1.000 MHz | 12.39033 GHz -38.34 dBm -26.34 dB 9.000 GHz | 12 -33.36 dém |
1.000 MHz 6.33590 GHz -37.58 dBm 24.58 dB 13.000 5Hz 16 -37.62 dém
[ )i
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2 / 10MHz

Ref Level 0,00 dBm Offset 16.60 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 16.60 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\Prk PARS Limit tLruwrx ¥
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—$EURIOUS LINE ARS 27
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
T 30 dBm
sebertrprnr — P PRI [y - -ALMM " S T [
P Y o v ,J-iiﬁ.— b iy P T i S b o aitd
-50 dBm
60 d
<70 dBrm
-80 dBm
a0 dem -90 dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 776.284386 MHz | —41.27 dBm | ~28,27 0B 30,000 MHz | 1.000 GHz | 27.18321 MHz —41.39 dém ~28,38 b
1.000 GHz | B 1.600 MHz -40.71 dBm 1.000 GHz | 1.840 GHz | 1.82342 Ghz |
3,000 GHz 1.000 MHz | 2 dBm | 1,920 G 3,000 2.09730 GHz 57 di
9.000.GHz | 1.000 MHz .34 dBm 3.000 GHz 9.000 GHz | 4.65911 GHz | -16.73 dB
13.000 GHz 1.000 MHz | -38.38 dBm | -26.38 dB 9.000 GHz | 13.000 GHz | 12.36783 GHz -39.31 dBém | -26.31.d8
19,500 GHz 1.000 MHz -37.47 dBm 47 dB 13.000 GHz 12500 GHz 34148 GHz -37.52 dBm .52 dB
L i [ )i i
= =]
Ref Level 0,00 dém  Offset 16.60 dB Mode Auto Sweep Ref Lavel 000 dém Offset 15.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthﬁrk 33 Limit iLHPrk F
-10 MRR—HLUELOUS LINE ABS 58 -10 dEAR—FLUEIOUS LINE ABS I
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBm
30ds -30 B
neetrirens’ A e e | e _— S
A P S P -/ v Jﬂﬁ-— v P i g e s dllieed o ool
-50 dBm
60 e
-70 dBm
-80 der -§0 dBrm
a0 dem -0 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | Frequency 1 Power Abs | ALimit
30,000 MHz 1.000 1.000 MHz 817.97351 MHz | —41.37 dBm | ~28,37 OB 30,000 MHz | 1.000 GHz | 742.63608 MHz —41.06 dBm ~28,06 6
1.000 GHz | 1.600 MHz -40.32 dBm 1.000 GHz | 1.840 GHz | 1.81964 GHz | -40.73 dBm
| 5 ) GHz 1.000 MHz | 8 dim | 1,920 G 3,000 2.07787 GHz -32,95 dBm |
000 GHz | 9.000.GHz | 1.000 MHz 45 dBm 3.000 GHz 9.000 GHz | 6.97842 GHz | 45 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | -38.13 dBm | 9.000 GHz | 13.000 GHz | 37433 GHz -33.29 dém |
13.000 GHz 19,500 GHz 1.000 MHz -37.64 dBm 13.000 GHz 12500 GHz 548 GHz -37.55 dBm
' id ' i
i = L 4 Davet G.FEBE. 1
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 16.60 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 16.60 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\Prk PARS Limit rLru- ck ¥
-10 AdAR—HEURIOUS LINE ARS 55 -10 déRP—$EURIOUS LINE ARS 27
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
=30 dBrm T
s e . Sy SV U38 [Bva S _ el " P W (e
P e v g s ’aﬂﬂ:— v [ T v - v
-50 dBm
60 d
<70 dBrm
-80 dBm
a0 dem -90 dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 704.22032 MHz —41.22 dBm | —28,22 30,000 MHz | 1.000 GHz | 777.25387 MHz —41.16 dBm ~28,16 06
1.000 GHz | B 1.600 MHz 1.78774 GHz | -40.35 dBm -27,35 dh 1.000 GHz | 1.840 GHz | 1.82090 GHz | -40.55 dBm -27,55 di
3,000 GHz 1.000 MHz | 2.00406 GHz -39,66 dBm | 66 dB 1,920 G 3,000 2 4 GHz - dBm | 78 dB
9.000.GHz | 1.000 MHz 4.70861 GHz | E -10.15 dB 3.000 GHz 9.000 GHz | 4.70811 GHz | -23.96 dBm -10.96 dB
9.0 : | 13.000 GHz 1.000 MHz | 12.35483 GH -38.26 dBm | 9.000 GHz | 13.000 GHz | 12.35933 GHz -38.33 dém | -26,33 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.56982 GHz -37.64 dBm 13.000 GHz 12500 GHz -37.56 dBm .56 dB
‘ i - i W
= =]
Ref Level 0,00 dém  Offset 16.60 dB Mode Auto Sweep Ref Lavel 000 dém Offset 15.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthﬁrk 33 Limit iLHPrk F
-10 MRR—HLUELOUS LINE ABS 58 -10 dEAR—FLUEIOUS LINE ABS I
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
30ds -30 B n
(o P W ISy - vl . e ok
A —~ hed N ,m- [T e ad W
-50 dBm
60 e
-70 dBm
-80 der -§0 dBrm
a0 dem -0 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | Frequency 1 Power Abs | ALimit
30,000 MHz 1.000 1.000 MHz BEG.51274 MHz | —41,40 dBm | ~28,40 0B 30,000 MHz | 1.000 GHz | £76.20805 MHz —41.47 dBm ~28,47 b
1.000 GHz | 1.600 MHz -40.34 dBm 1.000 GHz | 1.840 GHz | 1.82384 GHz | -40.64 dBm
. 'GHz 1,000 MHz | 1 1.820 G _3.000¢ - dBm | 5d3
9.000.GHz | 1.000 MHz E 3.000 GHz 9.000 GHz | 02 dBm -16.02 dB
9.0 : | 13.000 GHz 1.000 MHz | -38.12 dBm | 9.000 GHz | 13.000 GHz | -33.34 dém | -26.34 dB
13.000 GHz 19,500 GHz 1.000 MHz -37.62 dBm 13.000 GHz 12500 GHz -37.35 dBm .35 dB
' id ' i
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SPORTON LAB.

FCC RF Test Report Report No. :FG813035B

LTE Band 2 / 15MHz

Ref Level 0,00 dBm Offset 16.60 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 16.60 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limnit rLy.pru ¥
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—$EURIOUS LINE ARS 27
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
partipnnr] , e e || e i I
P e s e = e 'jd&._ (S S e A i
50 dBmy
-60 db
<70 dBi <70 dBrm
-20 der -80 dBm
a0 dem -90 dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 740.13793 MHz | —41.31 dBm ~28,31 0B 30,000 MHz 1.000 GHz | 722.47626 MHz —41.32 dém -28,32 b
1.000 GHz | 1.840 GHz | 1.600 MHz 1.83097 GHz | -40.59 dBm -27.59 dB 1.000 GHz | 1.840 GHz | 1.80873 GHz | -40.54 dBm
1 000 GHz 1.000 MHz | z 73 dB 1,920 G -32,82 dBm |
000 GHz | 9.000.GHz | 1.000 MHz E -18.30 dB 3.000 GHz =
9.000 GHz | 13.000 GHz 1.000 MHz | -38.28 dBm | -26.28 dB 9.000 GHz | -38.34 dém | -26.34 dB
13.000 GHz 19,500 GHz 1.000 MHz -37.58 dBm .58 dB 13.000 GHz -37.55 dBm .55 dB
‘ i ) - i
n
Ref Level 0,00 dém  Offset 16.60 dB Mode Auto Sweep Ref Lavel 000 dém Offset 16.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthﬁrk PARS Limit th.srx PARS
-10 At HEUELIUS LUNE Aus BARS -10 dEAR—FLUEIOUS LINE ABS BARS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
-30 dB T =30 dBrm T
R 4 ot e I poer] il
o r e o £ bl ,m—-— 2 [ T e i
-50 dBm
50 o
-70 dBm
-§0 dBrm
90 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz 742.63608 MHz | —41.39 dBm ~28,38 0B 30,000 MHz 722.96102 MHz —41.19 dBm
1.000 1.840 GHz | -27.78 08 1.82258 GHz | -40.68 dBm
3.000 GHz 1.000 MHz | 26,80 R 2.08578 Gl -30,85 dim |
9.000.GHz | 1.000 MHz j E -9.78 dB 4.70811 GHz | -23,22 dBm
1.000 MHz | 2.38483 GH -38.36 dBm -26.36 dB 9.000 GHz | 12.37583 GHz -33.05 dém | -26.05 dB
1.000 MHz 16.33940 GHz -37.56 dBm 24.56 dB 13.000 5Hz 17.10993 GHz -37.65 dém
' ! i
i = L Davet L 018 1€
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 16.60 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 16.60 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\Prk PARS Limit tLruwrx ¥
-10 AdAR—HEURIOUS LINE ARS 55 -10 déRP—$EURIOUS LINE ARS I
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBm
1 30 dBm »
L—"V‘M 2 " A 4 -MLM‘\M » P ol
N S P F i e JL il s o ol i o
50 By
60 d
<70 dBrm
-80 dBm
a0 dem -40 dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 751.07598 —41.20 dBm | ~28,20 dB 30,000 MHz | 1.000 GHz | 806.33923 MHz —41.27 dém -28,27 6
1.000 GHz | B 1.600 MHz 1.83307 -40.38 dBm 1.000 GHz | 1.840 GHz | 1.B3345 Ghz | -40.62 dBm
3,000 GHz 1.000 MHz | 2.00586 1,920 G 3,000 2.08039 GHz 65 dBm | 5 dB.
9.000.GHz | 1.000 MHz 4.66811 3.000 GHz 9.000 GHz | 4.66811 GHz | 90 dBm -14.50 dB
9.0 : | 13.000 GHz 1.000 MHz | 12.38083 G -26.44 dB 9.000 GHz | 13.000 GHz | 12.36983 GHz -39.36 dBém | -26.36 dB
13.000 GHz 19,500 GHz 1.000 MHz .39 dB 13.000 GHz 12500 GHz 18.57282 GHz -37.74 dém 74 dB
‘ i ) - i
= =]
Ref Level 0,00 dém  Offset 16.60 dB Mode Auto Sweep Ref Lavel 000 dém Offset 15.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthﬁrk 33 Limit iLHPrk F
-10 MRR—HLUELOUS LINE ABS 58 -10 dEAR—FLUEIOUS LINE ABS I
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
30ds -30 B
MM " o o o M " I -
[ T—— e v o w > [ Nv— W b pihd
50 dBmy
60 e
-70 dBm
-80 der -§0 dBrm
a0 dem -0 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | Frequency 1 Power Abs | ALimit
30,000 MHz 1.000 1.000 MHz 906.64008 MHz —41.37 dBm | ~28,37 OB 30,000 MHz | 1.000 GHz | 734.50520 MHz —41.26 dBm ~28,26 06
1.000 GHz | 1.000 MHz 1.80201 GHz -40.57 dBm =27,57 dB 1.000 GHz | 1.840 GHz | -40.74 dBm
i ) GHz 1.000 MHz | 2.00730 GHz dBm | 80 dB 1,920 G 3,000 -32,88 dBm | 8 dB.
9.000.GHz | 1.000 MHz 6.95592 GHz | 43 dBm -19.43 dB 3.000 GHz 9.000 GHz | 43 dBm -15.43 dB
9.0 : | 13.000 GHz 1.000 MHz | 2.36833 GH. -38.31 dim -26.31 dB 9.000 GHz | 13.000 GHz | -39.46 dém | -26.46 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.57182 GHz -37.75 dBm .75 dB 13.000 GHz 12500 GHz -37.76 dBm 176 dB
' id ' i
= L L: Davet G.FEE.2018 1
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SPORTON LAB.

FCC RF Test Report Report No. :FG813035B

LTE Band 2/ 1.4MHz

Ref Lavel dBm  Offset 16.60 dB Mode Auto Sweep Ref Lavel dém Offset 16.60 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
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-20 dBm
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<70 dBi <70 dBrm
-20 der -80 dBm
a0 dem -90 dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Range Low |  Range Up RBW Frequency Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 745,74463 MHz | —41.27 dBm | ~28,27 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 734.50520 MHz —41.17 dBm ~28,17 6
1.840 GHz | 1.600 MHz 1.82468 GHz | -40.48 dBm -27.48 0B 1.000 GHz | 1.840 GHz | | 1.80369 GHz |
2 1 3,000 GHz 1.000 MHz | 2 8 GHz -30,95 dBm 1,920 GHz | 3.000 GHz 2.89474 GHz 7 B
3.000 GHz | 9.000.GHz | 1.000 MHz 4.70961 G -24.82 dBm 3.000 GHz | 9.000 GHz | 6.95292 GHz | -18.56 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.38783 GHz | -38.38 dBm -26.38 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.37583 GHz -38.22 dém | -26.22 dB |
13.000 GHz 19,500 GHz 1.000 MHz 16.35490 GHz | -37.65 dBm 5 dB 13.000 GHz 12500 GHz 1.000 MHz 16.33199 GHz -37.64 dém -24.64 dB
—
Date: 16.FE 17 Date: 1LF
um
Ref Level 0,00 dém  Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit fth-‘l’k
10 AdRE—$PURIONS | INF_ABS
_SPURIOUS_ LINE_ABS
-20 dpy
30 d8
saperepirt’] . R -
LR o NS LW A e v e - w
-80 der
a0 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 721.99150 MHz | —41,41 dBm | ~28,41 0B
1.000 GHz | 1.840 GHz | 1.600 MHz 1.77388 GHz | -40.61 dBm
1 1.000 MHz | 2.07751 GHz -30,60 dBm |
GHz | 1.000 MHz 6.95342 GHz | -32,38 dBm
9.000 GHz | 1.000 MHz | 12.34083 GHz | -38.43 dBm | -26.43 dB
13.000 GHz 1.000 MHz 16.34200 GHz | -37.43 dBm -24.43 dB
' TT g
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lavel

dBm  Offset 16.60 dB Mode Auto Sweep

SGL Count 100/100

Ref Lavel dBm
SGL Count 1004100

Offset 16.60 dB Mode Auto Sweep

(@1 AvgPwr

NE_ABRS

Limit ¢heck
-1D deRE—HLURIOUS

NE_ABS

SPURIOUS_ LINE,

I

-20 dBm
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-30 dem

i

4

Iy

50 dBmy
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60 d

-20 der

<70 drm

a0 dem

-80 dBm

-40 dem

-80 der

a0 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz | 671.09185 MHz | —41,46 dBm -28,46 dB
1.000 GHz 1.840 GH2 1.600 MHz 1.75457 GHz -40.42 dBm
‘ 000 GHz | 1000 Mz | | -39,73 dBm |
GHz | 1.000 MHz -32.30 dBm
9.000 GHz | 1.000 MHz | -38.22 dim |
13.000 GHz 1.000 MHz -37.46 dBm
l i

Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 701.79860 MHz | —41.20 dBm | ~28,20 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 723.23053 MHz —41.21 dBm 28,2
1.840 GHz | 1.600 MHz -40.48 dBm -27.48 0B 1.000 GHz | 1.840 GHz | | 1.78648 GHz | 40,45 dei
2 1 3,000 GHz 1.000 MHz | -30,70 dBm 2 b 1,920 GHz | 3.000 GHz z -40,04 dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz -23.78 dBm -10.78 dB 3.000 GHz | 9.000 GHz | -32,20 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | -38.41 dBm | -26.41 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | -33.43 dém | -26.43 dB
13.000 GHz 19,500 GHz 1.000 MHz -37.62 dBm -24.62 dB 13.000 GHz 12500 GHz 1.000 MHz -37.63 dBm -24.63 dB
— —
‘ i i i )i i
Date: 16.FE 1 Date: 1LF 1
um
Ref Level 0,00 dém  Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lavel dBm  Offset 16.60 dB Mode Auto Sweep Ref Lavel dém Offset 16.60 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
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-20 dBm
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-20 der -80 dBm
a0 derm -an dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz £04.35032 MHz | —41.30 dBm | ~28,30 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | §30.57721 MHz —41.28 ~28,26 06
1.840 GHz | 1.600 MHz 1.81040 GHz | 1.000 GHz | 1.840 GHz | | 1.79235 GHz | -40.58
2 1 3,000 GHz 1.000 MHz | 208506 GHz 1,920 GHz | 3.000 GHz -30,68 dim | 8 B
3.000 GHz | 9.000.GHz | 1.000 MHz 4.70911 G 3.000 GHz | 9.000 GHz | -32,18 dBm -19.18 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.35233 GHz | 9.000 GHz | 13.000 GHz | 1.000 MHz | -38.34 dém | -26.34 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.32890 GHz | 13.000 GHz 12500 GHz 1.000 MHz -37.57 dBm -24.57 dB
—
‘ i - i 0

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 100/100

Offsat 16.60 d& Mode Auto Sweep

@1 Avarwr
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-80 der
a0 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz | 7 114 MHz | -41,20 dBm | -28,20 dB
1.000 GHz | 1.840 GHz | 1.600 MHz 1.80831 GHz | -27,60 dB
1,000 MHz | 26,83 dB
GHz | 1.000 Mz [ 18,46 OB
9.000 GHz | 1.000 MHz | -38.43 dBm | -26.43 dB
13.000 GHz 1.000 MHz -37.60 dBm G0 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2 / 10MHz

Ref Lavel dBm  Offset 16.60 dB Mode Auto Sweep Ref Lavel dém Offset 16.60 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS_LINE_ABS
-20 dBm
T =30 dBrm
e R - oo . T
S T A g s _,WE.— [T e v P ! -
50 dBry
60 d
<70 dBi <70 dBrm
-20 der -80 dBm
a0 derm -an dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 903.29085 MHz | —41.31 dBm ~28,31 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 767.91854 MHz —41.39 dBm -28,39 b
1.840 GHz | 1.600 MHz 1.83343 GHz | -40.42 dBm 1.000 GHz | 1.840 GHz | | SHz | 40,40 dénm
2 1 3,000 GHz 1.000 MHz | 2.08974 GHz -30,70 dBm 1,920 GHz | 3.000 GHz 2.00604 GHz -30,83 dim | 3dB
3.000 GHz | 9.000.GHz | 1.000 MHz 4.70911 G -24.37 dBm 3.000 GHz | 9.000 GHz | 4.65911 GHz | -30.90 dBm -17.50 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.37883 GHz | -38.10 dBm | -26.10 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | -33.44 dém | -26.44 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.34940 GHz | -37.46 dBm -24.45 dB 13.000 GHz 12500 GHz 1.000 MHz -37.22 dBm -24.22 dB
— —
‘ i i [ i W
DEte: 1E.FE Date: 1LF 1 T4
um
Ref Level 0,00 dém  Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit fth-‘l’k
10 AdRE—$PURIONS | INF_ABS
_SPURIOUS_ LINE_ABS
-20 dpy
30 d8
MM " i oy
Y e P Pl e Lok
-80 der
a0 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1.000 ¢ 1.000 MHz 711.61150 MHz | —41.12 dBm
1.000 GHz | 1.840 GHz | 1.600 MHz ] -40.42 dBm
1 1,000 MHz | 2.9868 dBm | 26,68 dB
GHz | 1.000 MHz 6.95442 dBm -190.28 dB
9.000 GHz | 1.000 MHz | 12.37533 | 3 derm | -26.20 dB
13.000 GHz 1.000 MHz 16.34940 GHz | -37.60 dBm G0 dB
l i
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lavel dBm  Offset 16.60 dB Mode Auto Sweep Ref Lavel dém Offset 16.60 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS_LINE_ABS
-20 dBm
{ =30 dBrm
P R ——— o Ptk Lo,
NPT . - ‘AM~M~ Ui = e -
-50 dBm
60 d
<70 dBi <70 dBrm
-20 der -80 dBm
a0 dem -90 dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BO6. 78411 MHz | —41.36 dBm ~28,36 OB 30,000 MHz | 1.000 GHz | 1.000 MHz | 941.10125 MHz —41.96 dém ~28,36 b
1.840 GHz | 1.600 MHz 1.74702 GHz | -40.76 dBm -27.76 08 1.000 GHz | 1.840 GHz | | 1.79948 GHz | -40.58 dBm
2 1 3,000 GHz 1.000 MHz | 2.97571 -3 dRm | 1,920 GHz | 3.000 GHz 2 -30,88 dim | {5
3.000 GHz | 9.000.GHz | 1.000 MHz 4.70861 G -24.:43 dBm 3.000 GHz | 9.000 GHz | 4, | 74 dBm -16.74 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.36333 GHz | -38.18 dBm | 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.37533 GHz -33.48 dém | -26.48 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.33090 GHz | -37.58 dBm 13.000 GHz 12500 GHz 1.000 MHz 16.34499 GHz -37.44 dEm -24.44 dB
—
Date: 16.FE 18 Dave: 1 16
um
Ref Level 0,00 dém  Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit fth-‘l’k
10 AdRE—$PURIONS | INF_ABS
_SPURIOUS_LINE_ABS
-20 dpy
30 d8
MM — Py 1 -
e e R il
-80 der
a0 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 716.17441 MHz | —41,41 dBm | ~28,41 0B
1.000 GHz | 1.840 GHz | 1.600 MHz -40.76 dBm -27.76. 08
1 1,000 MHz | 2
Ghz | 1.000 MHz 6.
9.000 GHz | 1.000 MHz | 12.35683 GHz | -26.32 dB
13.000 GHz 1.000 MHz 17.10793 GHz | 24.48 dB
‘ i
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SPORTON LAB.

FCC RF Test Report Report No. :FG813035B

LTE Band 2 / 20MHz

Ref Lavel dBm  Offset 16.60 dB Mode Auto Sweep Ref Lavel dém Offset 16.60 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS_LINE_ABS
-20 dBm
T -30 dBrm *
.M.Ld"‘i‘ P o 40gB M » P Joury
o o2 I e S NPT k. -
-50 dBm
60 d
<70 dBi <70 dBrm
-20 der -80 dBm
a0 derm -an dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 760.77211 MHz | —41.27 dBm | ~28,27 OB 30,000 MHz | 1.000 GHz | 1.000 MHz | 763.69066 MHz —41.18 dBm ~28,16 6
1.840 GHz | 1.600 MHz 1.78606 GHz | -27.55 dh 1.000 GHz | 1.840 GHz | | 1.83097 Ghz | -27,58 dB
2 1 3,000 GHz 1.000 MHz | 2.95340 GHz dRm | 1,920 GHz | 3.000 GHz 2 I8 GHz iBm | {5
3.000 GHz | 9.000.GHz | 1.000 MHz 4.70811 G 0 dBm 3.000 GHz | 9.000 GHz | 4.66861 GHz | -28.04 dBm -16.04 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.37183 GHz | derm | -26.30 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.39233 GHz -39.24 dém | -26.24 dB
13.000 GHz 19,500 GHz 1.000 MHz 16,3399 GHz | 3 dBm -24.73 dB 13.000 GHz 12500 GHz 1.000 MHz 16.34800 GHz -37.47 dEém -24,47 dB
— —
‘ i L] i )
Date: 16.FE 17 Date: 1LF
um
Ref Level 0,00 dém  Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit fth-‘l’k
10 AdRE—$PURIONS | INF_ABS
_SPURIOUS_LINE_ABS
-20 dpy
30 d8
M'ﬁ"”l _— G I
[NV ES IR Y = i
-80 der
a0 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 707.93353 MHz | —41.17 dBm ~28,17 0B
1.000 GHz | 1.840 GHz | 1.600 MHz 1.B1670 GHz | 3 dBm ]
1 1,000 MHz | 2.96563 GHz .94 dBm |
Ghz | 1.000 MHz 6 dBm
9.000 GHz | 1.000 MHz | derm |
13.000 GHz 1.000 MHz dBm
‘ i
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<auaniaa. FCC RF Test Report

Report No. :FG813035B

Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0036
40 Normal Voltage 0.0010
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0019
-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Battery End Point 0.0028
Note:
1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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<auaniaa. FCC RF Test Report Report No. :FG813035B

<For Down Antenna>

Peak-to-Average Ratio

Mode LTE Band 2 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.46 4.99 5.45 5.68
Middle CH 3.86 4.96 4.52 5.62 PASS
Highest CH 4.58 4.78 5.28 5.51
Mode LTE Band 2 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.00 5.97
Middle CH 5.19 5.68 PASS
Highest CH 5.42 6.20
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B
LTE Band 2 / 20MHz / QPSK
Lowest Channel / 1RB Lowest Channel / Full RB
Ref Level 50.00 dam  Offsst 1170 06 Ref Level 50.00 dam  Offsst 1170 06
P AL 30.d8 AQT T & RBW 2D MHz P AL 30.d8 AQT T & RBW 2D MHz
@152 view @152 view
o o
0.01- - 0.01- - -
\ \
1E L 1E "'\
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\
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t 1\
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iE. I iE. .
| B
| |
GF 186 Ghz Mean Pwr + 20.00 8 GF 186 Ghz Mean Pwr + 70,00 08
Complementary Cumulative Distribution Function Samples: 133000 Complementary Cumulative Distribution Function Samples: 131000
Mean | Peak | Crest | 0% | 1% [ _oame | o0.01% | Mean | Peak |  Crest | 0% | 1% | 0.a% | o01% |
Trace 1 [ 1514 cBm 1952 obm 37348 736 a8 EETET 546 ob 55138 Trace 1 [ 1561 cBm 2164 obm 57348 Zalae 51448 3.92 de 53248
Middle Channel / 1RB Middle Channel / Full RB
- =T =)
Ref Level 50.00 dam  Offsst 1170 06 Ref Level 50.00 dam  Offsst 1170 06
P AL 30.d8 AQT 2 ms & RBW 20 MH: P AL 30 dB AQT 2 ms & RBW 20 MH:
@152 view @152 view
o o
0.01- - 0.01- -
iE t ge ‘a
| ﬂ\
1E-03, 1E-03, A
%
i
‘.
1E = 1E
|
OF 1,88 GHz ean Pwr_+ 20,00 dB | OF 1,88 GHz Mean Pyr | 20.00 08 |
Complementary Cumulative Distribution Function Samples: 139000 Complementary Cumulative Distribution Function Bamples: 1
Mean | Peak |  Crast | 0% | 1% [ oaw [ oose | Mean | Peak |  cCrast | 0% | 1% | g% [ oo |
Trace 1 [ 1546 cBm 20,10 obm 554 d8 226 de EETED 5 86 oF 503 dB Trace 1 [ 160 cBm 2176 obm 5.70 48 PETY .06 48 3.96 dB 532 48
Highest Channel / 1RB Highest Channel / Full RB
= o &
Ref Level 50.00 dam  Offsst 1170 06 Ref Level 50.00 dam  Offsst 1170 06
P AL 30.d8 AQT 2 ms & RBW 20 MH: P AL 30 dB AQT 2 ms & RBW 20 MH:
(@153 view (@153 view
0.01- T 0.01- -
3 N
1E ‘ 1E %
| ¥
1 1
]
1E 1E
OF 1.8 GHz ean Pwr_+ 20,00 dB | OF 1.8 GHz Mean Pyr | 20.00 08 |
Complementary Cumulative Distribution Function Complementary Cumulative Distribution Function i
Msan poak | crest | 1o% | awe | Maan Poak | crest | ao%e | 1w |
Trace 1 [ 1546 cbm 20 15 obm 347 d8 53 dB .05 4B Trace 1 [ 1615 cbm 51 66 obm T5ide 53 dB 306 48
I -
JL )i
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 30.00 d&m

Offset 11,70 0B
Je At g

Ref Level 30.00 dém  Offset 11.70 di
30.d8 AQT mE & RBW 70 MHz pe_att 30.d8 AQT 2 m: & RBW 20 MHz
oisa view oisa view
o = o
a1 a1 "
1E ]' i
1
iy i iy \
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‘I
1E 1E T
i
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Complementary Cumulative Distribution Function
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Mean pwr - 20,00 48
Samples: 133000 Complementary Cumulative Distribution Function Sampies: 130000
Mean | Peak |  Crest | 0% | 1%% [ oame [ o0.01% | Mean | Peak |  Crest | 0% | 1% | 0.a% | n01% |
Trace 1 [ 14550Bm 20,11 oBm 48 .05 di 447 4B & 557 d8 Trace 1 [ 1476 0Bm | 2136 oBm 5.60 48 2.87 da 447 48 5,66 dB 5.26 di
JL | [ | [EETTEY] = JL | [ | BT =
{ 1 |
Ref Level 50,00 46m  Offset 1170 06 Ref Level 50,00 46m  Offset 1170 06
e aut 30d8 AqQr - RBW 20 Mz e aut 30d8 AqQr RBW 20 Mz
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o o
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‘ I
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Mean | Peak |  Crast | 0% | 1% | oaw [ oose | Mean | Peak |  Crast | 0% | 1% | oame [ oo |
Trace 1 [ 1452 cBm | 18,56 oBm 5.04d8 2.67 da 4.00 4B +,52 dB 275 4B Trace 1 [ 1500 0Bm | 2150 oBm 5.51d8 2.84d8 454 d8 d 5.23d8
=
dBm  Offset 11,70 0B Ref Level 50,00 46m  Offset 1170 06
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o o
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iE. L 1E =
1 1
\ i
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Complementary Cumulative Distribution Function Complementary Ci lative Distribution Function Bamples: 132000
mean | pesk | crast | 10w | ame | mean | pesk | crast | 1o% | 1% | 0.9 | o019 |
Trace 1 [ 14 B7 oBm 90 67 oBm Saida 281 da 45548 Trace 1 [ 1570 cBm 21 E1 dBm 5 41d8 93 dB 455 dB 5.00 dB
l— - l— -
JL J
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LTE Band 2 / 20MHz / 64QAM
Lowest Channel / 1RB Lowest Channel / Full RB

Spectrin T =
Ref Level 50,00 46m  Offset 1170 06 Ref Level 50,00 46m  Offset 1170 06
e aut 30d8 AqQr i e RBW 20 M e aut 30d8 AqQr 2 ms e RBW 70 Mz
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Mean | Peak |  Crest | 0% | 1%% [ _oame [ o0.01% | Mean | Peak |  Crest | 0% | 1% | 0a% | o019 |
Trace 1 [ 1655 cBm | 24 83 obm 5.28d8 3.16d8 496 4B £.00 db 5.26 dB Trace 1 [ 13,83 cBm | 2107 obm 7.13d8 Zocan 437 d8 5,97 dB 5.64 di

|8 e

Middle Channel / 1RB Middle Channel / Full RB
E Crmm =
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Complementary Cumulative Distribution Function Bamples: 130000
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Trace 1 [ 17 66 cBm | £4 26 obm 5.60 48 .05 di 472 d8 5,66 dB 5.26 da

mMean | peak | Crast | 10% | 1
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L
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FCC RF Test Report

Report No. :FG813035B

26dB Bandwidth

Mode LTE Band 2 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM
Lowest CH 1.23 1.24 3.00 3.03 4.92 4.90 9.99 9.83 | 14.60 | 14.60 | 20.26 | 20.42
Middle CH 1.25 1.24 3.06 3.05 4.92 4.88 9.89 9.93 | 14.75 | 14.54 | 20.18 | 20.26
Highest CH 1.23 1.25 3.01 3.04 4.92 4.88 9.85 9.87 | 14.60 | 14.63 | 20.14 | 20.46
Mode LTE Band 2 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.23 - 3.00 - 4.90 - 9.79 - 14.30 - 20.34
Middle CH 1.23 - 3.03 - 4.83 - 9.81 - 14.36 - 20.22
Highest CH 1.25 - 2.99 - 4.92 - 9.89 - 14.51 - 20.06
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Offset 11,70 b w RBW 20 kb= RatLavel 50,00 cbm  Ofset 12,70 0B w RBW 20 hhz
awr {= & VBW 100 <M= Mods Auto FET e ate W HE  BWY  E32 (s e VBW 100 tH:  Mods Auto FFT
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ke
20 20 :
nip b3 3
A : e e Y
10 68 = iy == 10 dam el ™ o
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i e X 10 diim
e 2 ‘\.
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40 dBm—
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501 d -0 o
CF 1.8507 GHZ 1001 prs Span 2.8 MHz GF 1.8507 GHZ 1001 prs Span 2.8 MHz
Marker Markar
Type | Ref | Tre | |__Function__| Function Resull Type | Ref | Tre | yY-value |__Function__| Function Resull
] 1 ndB down M1 [ 1532 dém B down
1 nda TL L nda
i 0 factor T2, i 0 factor

Middle Channel / 1.4MHz / QPSK

Offset 11,70 0B w RBW 20 khz
a0 s BWT = @ VBW 100 kHz  Mods Auto FET
“ount 1004100

19 i
200 GHz
26.00 A
1.247600000 MH:
1a06.5)

20 3 S

30 43n

40 dBm—
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500 df

Offset 11,70 0B = RBW 20 thz
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Type | Ref | Tre | X-value I ¥-valug |__Function__| Function Result Type.| Ref | Tre | X-walue | ¥-value |__Function__| Function Result
Ml 1 1679 nd down L2476 MHz w1 i 16795457 i ndp down
1 1 ndg 26,00 d8 L 1,679379 G nde
T2 1  factor 150 i 1.BB08162 Gl 0 factor

Highest Channel / 1.4MHz / 16QAM

Offset 11,70 06 w RBW 20 khz dEm  Offset 12,70 0B w RBW 20 hhz
AW 2w VBW 100 kHZ  Mode Auto FET o Att a0 dE EWT (5w VBW 100 kHZ  Mods Auto FFT
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1 L.90E08T4 GH .53 dBm nda L 1.8066752 Gl -11:59 dBm ndg
i 521 G -9.60 dim 0 factor i 521 -11 .54 dim i factor
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Report No. :FG813035B

LTE Band 2

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Spectrum Spectru,
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Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM
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e vt i0ce  BWT 10 4= w VBW 300 Hz  Mode Auto FET o Att W0 s BWY 10 |55 & VBW 300 kH:  Mode Auto FET
“ount 100/100 Count 100/100
@ 10k Maix k Man
1619 8 T i
i 1 BUIREOND GHz 1 BUBLTAA0 GHz
20 20
0 x n dis o ni 26.00 di
i = v ! 09000000 Mz T — i 3.039000000 Mz
q toctar \ 6341 q loctar
o d ! o d
10 ' 10 dam
20 dAm—= = 20 lbme—y- = - .
30 dBn -0
40 dBm—
-50 -50
~60 df ~60 df
CF 1.9085 GH2 1001 prs Span 6.0 MHZ Y085 GH2 1001 prs Span 6.0 MHZ
Marker Marker
Type | Ref | Tre | X-value I ¥-valug |__Function__| Function Result Type.| Ref | Tre | X-walue | ¥-value |__Function__| Function Result
w1 1 16.19 d nd down 3,008 MHz w1 i 15081 15.%5 dam ndp down 3,039 MHE
1 L.8069955 GHz -3.94 dam nda 26,00 ds T L 1.8069775 GHz -10.97 dam nda 26,00 d8
1 1 2100045 G) -3.53 dB 1 factor 8341 Tz 1 1.8100785 Gl -10.51 dBm 1 factor
] Ready ITETTTT = 4 J Ready

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ready

Spectrum “m‘ Spectrul
et Level 30.00 Offset 1170 0B w RBW 100 khiz RatLavel 50,00 dbm  Ofset 12,70 0B w RBW 100 hhz
S i0CE BT 7.8 15 W VBW 300 kH:  Mode Auto FFT o Att a0 dE BWY 5= @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
ke
T .49 dBn| T
i 1 1100 GHz 5
26,00 di [T
e i o 1.9 A e R
JLEL ; 10 dam . - P e
[ ] Q tactar
0 d - 0 d
L ]
i e e 10 diim 2
\ ] :
-20 dBm -20 dém - =
e . - = = iy =
40 dBm—
50 50
501 d 50
CF 1.8525 GHZ 1001 prs Span 10,0 MHz GF 1.8525 GHZ 1001 prs Span 10,0 MHz
Marker ! Markar
Type | Ref | Tre | F-value |__Function__| Function Resull Type | Ref | Tre | |__Function__| Function Resull
M1 1 14 49 dim ndB down 4.8 M1 1 ndB down 4+
1 SiL81 d nda TL L -13.85 dBm nda
i -11.24 dim 0 factor T2 i -13.85 dBm i factor

Ready

Middle Channel / 5MHz / QPSK

Spectrum
Ref Level 30.00 dBm  Offset 1170 0B w RBW 100 khz 70 08 = RBW 100 kRz
S i0CE BT Ol @ VBW 300 4H:  Mode Auto FET o Att W0 s BWY s @ VBW 300 kHz  Mode Auto FFT
“ount 100/100
@ 1Pk Mai
i A5 dnn|
5 200 GHz B LO7UB 00 GHe
26,00 dit 26.00 dy
JLEY y i\ : 1.915000000 Mz T . < L 18 ’.’;t,ltw”uu‘;\.ni
i ! | i !
i e 10 diim
-20 dBm - |
= = 7 e E PN
Sy m | — = .
40 dBm—
-50 -50
~60 df ~60 df
CF 1.88 GH2 1001 prs !il an 10.0 MHz CF 1.88 GHZz 1001 prs !il an 10.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value I |__Function__| Function Result Type.| Ref | Tre | X-walue ¥-value |__Function__| Function Result
Ml 1 o nd down 815 MHE w1 i 1.678971 G 3.45 dim ndp down A7 MHE
1 1 ndg 26,00 d8 L 1,677602 G nde 26,00 d8
T2 i 0 factor 3822 i 1882478 G 0 factor 4

Ready

TR

Ready

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectru,
et Lavel 3 Offset 11,70 0B w RBW 100 khiz Rat Lavel 50,00 dbm  Ofset 12,70 0B w RBW 100 hhz
o At ST UE e VBW 300 kHE  Mode Auto FFT o Att a0 dE EWT Sy e VBW 300 kH:  Mode Auto FFT
mif1) 15.62 dBn mif1) 13,65 dBm
P LOUTII000 Gz s LAUINS000 Gz
26,00 ¢ 26,00 ¢t
i ' = e YR ¥ 00000 MH:z i \ P N +.075000000 Mz
]  toctar .o ! Yiactar | 3912
od 0 d 4
10 - - 10 dein -
!
o /
50 -50
E0d 50 ¢
CF 1.9075 GHz 1001 pis Span 10.0 Mz CF 1.9075 GHz 1001 pts Span 10.0 Mz
Marker | Markar
Type | Ref | Tre | X-value 1 F-value |__Function__| Function Resull | Type | Ref | Tre | X-walue 1 Y-value |__Function__| Function Resull
M1 1 1o dEm B down TO1E W 1 1 150705 ) 3,65 dBm B down
1 6 ¢ nda 26,00 dB L 1,505052 GHz nda
i 0 factor 388.0 i 528 0 factor :
Ready ThseniLy W Ready IR ) 4
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Spectrum “m‘ Spectrul
et Level 30.00 Offset 1170 0B w RBW 300 khiz RatLavel 50,00 dbm  Ofset 11,70 0B w RBW 300 kb=
S G0 CE  BWT 189 s e VBW 1 MHZ  Mods Auto FFT e ate W HE  BWY 185 |= e VBW 1 MH:  Mods Auto FFT
SGL Count 100/100
ke
.47 dBm)
> n010 GHz 5
_ o0 diy
] v 9.990000000 Mz e 7
—_— J { 190400000 WH. - v
7 q loctar 185.6) 7 q foctar
o d 0 d -
i e 10 diim X
\
-20 dBm 1 - -20 dém —
oy ! R -
40 dam—
50 50
501 d -0 o
CF 1.855 GHz 1001 prs Span 20,0 MHz GF 1.855 GHz 1001 prs Span 20,0 MHz
Markar | Markar |
Type | Ref | Tre | |__Function__| Function Resull Type | Ref | Tre | X-walue 1 yY-value |__Function__| Function Resull
M1 [ B down G50 MHE o) [ 3Gl 1562 dém B down
1 nda 5,00 di TL L dam nda
i 0 factor 3 Tz i dBm 0 factor
) Ready ThseniLy W )| Ready L) 4

Middle Channel / 10MHz / QPSK

Spectrum Spectrum
Ref Level 30.00 dBm  Ofset 1170 0B w RBW 300 iz Offset 12,70 00 = RBW 300 hiz
jo ALt jode  BWT 189 ps - VBW 1 MHz  Mode Auto FFT o ALL 40 de BWT 18.9 ps & VBW 1 MHz  Mode Auto FFT
“ount 100/100
@ 195 Man
5 VBTNZIZ0 GH B
~ 26.00 dit ¥ nii
i / - - = \ 9.690000000 Mz T a A 9
i Q lactar \ 1 q toctar \
- / \ - / \
Al - 10 diim %, \V‘
\ ( \
-200 dBm - - = 3 ——
301 4B 30
40 dBm—
-50 -50
~60 df ~60 df
CF 1.88 GH2 1001 prs !il an 20.0 MHz CF 1.88 GHZz 1001 prs !il an 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value I ¥-valug |__Function__| Function Result Type.| Ref | Tre | X-walus | ¥-value |__Function__| Function Result
w1 1 2 15.67 d nd down G5 e w1 i 1 FR= 15,03 dam ndp down 953 WrE
1 1 1 BTE045 G -9.8¢ d ndg 26,00 d8 L 1,674985 Gl 11,27 dBm ndg 26,00 dB
T2 i 154935 G -9.47 dim 0 factor 180.9 i 1864315 Gl -11.43 dém 0 factor 188.1
Ready ThseniLy W Ready IR ) 4

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Spectrum Spectru,
et Lavel 3 Offset 1170 0B w RBW 300 khiz Ret Level 50.00 cBm  Offset 11,70 08 = RBW 300 khz
o att BWT 10,9 F e VBW 1 MHZ  Mods Auto FFT o Att M dB BWE 109 s e VBW 1 MHE Mods Auto FET
mif1) 15.90 dBr
i : c 3907300 GHz
£l - ® il i
20 g8 J = < Bin o 9.050000000 Mz i 4 ~ Bl 9.070000000 Mz
i q togtar 3.4 7 Q fogtar 193,
/
o / od / \
I \
1o ~100 diny
¥ 3 S = 268 - =, -
30 480 a0
40 dBm—
50 -50
E0d 50 ¢
CF 1.905 GHz 1001 pis Span 20,0 Miiz 905 GHz 1001 pts Span 20,0 Miiz
Marker Markar !
Type | Ref | Tre | X-value 1 Y-value |__Function__| Function Resull Type | Ref | Tre | X-walue 1 yY-value |__Function__| Function Resull
M1 1 1 50535 G 12,69 dim B down T0E M 1 [ 15 90 dam ndB down T
1 m nda 26,00 dB L 10,89 dBm nda 26,00 dB
i 5. dBm 0 factor i i factor
Ready T = Ready
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Ready

Spectrum Spectru,
et Level 30.00 Offset 1170 0B w RBW 300 khiz RatLavel 50,00 dbm  Ofset 11,70 06 w RBW 300 kb=
S i0CE BT {= & VBW  1MH:  Mode Auto FET e ate 08 BWY 6315 & VBW  1MH:  Mods Auto FFT
SGL Count 100/100
ke
0 t 20
a 1 265,00 diy o 26,00 diy
JLEL il Al B W O\ Sy 10 dam. i, L S 0000 MH:
[ q factar 127.6) | | 1274
- ! - { |
i - 10 diim i}
i 1 7
-20 dBm ; - -20 dém -
g A end ey I v v >
40 dam—
50 50
501 d -0 o
CF 1.8575 GHZ 1001 prs Span 30,0 MHz GF 1.8575 GHZ 1001 prs Span 30,0 MHz
Markar | Markar |
Type | Ref | Tre | |__Function__| Function Resull Type | Ref | Tre | Y-value |__Function__| Function Resull
] [ ndB down M1 [ dBm B down
1 nda TL L 2 dBm nda
i 0 factor T2, i 59 dbm 0 factor

Ready

Middle Channel /

Ready

Spectrum Spectrum
Ref Level 30.00 dBm  Ofset 1170 0B w RBW 300 khz Offset 12,70 00 = RBW 300 kiz
e ALT jode  BWT s - VBW 1 MHz  Mode Auto FFT BWT 1= - VBW 1 MHz  Mode Auto FFT
“ount 100/100
@ 1Pk Mai
- T
VTG0 GH
0 20
0 an dis o 26,00 diy
r 5000000 MH: » S3HO0000D M
10 €8 £ i, 14745000 \LlH‘ .\I‘L‘ 10 dam f. \ Y o 14.535000000 \:L
| - [ g
i . } -
o J 10 i .
20 dBm | = 4
" A VR il 3 ~ Y I
30 uan <30 o -
40 dBm—
-50 -50
~60 df ~60 df
CF 1.88 GH2 1001 prs !il an 30.0 MHz CF 1.88 GHZz 1001 prs !il an 30.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value I ¥-valug |__Function__| Function Result Type.| Ref | Tre | X-walue |__Function__| Function Result
w1 1 67 14.23 d nd down 14745 MHz w1 i 1 i ndp down
1 1 1672597 G -12.35 d ndg 26,00 d8 L nde
T2 i 15087343 G -19.28 dém 0 factor 137.3 i 0 factor

TR

Ready

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Ready

Ready

Spectrum Spectru,
et Lavel 3 Offset 1170 0B w RBW 300 khiz Rat Lavel 50,00 dbm  Ofset 12,70 0B w RBW 300 kb=
o At ST B VBW 1 MHE Mode Auto FRT o Att a0 dE EWT Fus o VBW L MHE Mode Auto FET
mif1) 15 T mif1) a1 dBn
2 1.O00T620 GHy 3 RYRNG60 GH
« non 6,00 diy L T 26,00 diy
! s B "y 14 595000000 Mz o s BV 14.6Z5000000 MH:z
o T Q tottar 154012 AR dam ] Gtecof \ 129.4]
04 - 0 dér ré 1
i ' I 2
£ / |
20 dAms 7 = A r
g e o e = ", e = =
30 480
40 dBm—
50 -50
E0d 50 ¢
CF 1.9025 GHz 1001 pis Span 30,0 Miiz GF 1.9025 GHz 1001 pts Span 30,0 Miiz
Marker | Markar !
Type | Ref | Tre | X-value 1 Y-value |__Function__| Function Resull Type | Ref | Tre | X-walue 1 r-value |__Function__| Function Resull
w1 T o001 7 B down 1 1 391 dim, B down 1+
1 L BU5LE7 GH2 -10.39 dBm nda L 11,89 dBm nda 5,00 di
i 19753 G -11.39 dém 0 factor i 2.29 dém 0 factor 20.7
L) 4
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

trisn
Offsat 11,70 b w RBW 1 WAz Rat Lavel 50,00 dbm  Ofset 12,70 0B w RBW 1 Mz
awr 5.7 = @ VBW 3MHz  Mods Alto FFT b att 08 BWY 67 5 & VBW 3MHz  Mods Alto FFT
SGL Count 100/100
ke
T .
& i1 G i
a0 ; 00 diy s [
* i 20260000000 MH:
—_— B | P 20.260000000 MH. - e _ " ¥
= q loctar . 91| ' -
i L .
xf i i
10 - 10 e
! )
-20 dBm = -20 dém 7
£ - — i —
40 dBm—
50 50
501 d -0 o
CF 1.86 GHz 1001 prs Span 40,0 MHz GF 1.86 GHz 1001 prs Span 40,0 MHz
Marker I Narkar |
Type | Ref | Tre | Funclion | Function Resull | Type | Ref | Tre | | Y-value | __Function__| Function Resull |
w1 R ndh down M1 1 1142 dam ndh down 70,42 W
1 nda TL L 14,09 dBm nda 26,00
i 0 factor | T2 i 3187031 Ghz -14.94 dim 0 factor 915 ||

Middle Channel / 20MHz / 16QAM

trisrr
Offset 11,70 00 = ROW 1 WAz Ref Lavel 50.00 dim  Offset 11,70 08 = RBW 1 Mhz
Wt 5.7 45 @ VBW 3IMH:  Made Auto FFT o Att a0 de T 5.7 1= @ VBW 3MHz  Made Alto FFT
5651 Count 1004100
70 |
i 5 V.BTBEZN GHz
[ 26,00 dit
_— | = = 20180000000 Mz i | L _ . 20260000005 MHz
\ e \
od 'y i od
/ ) .
10¢ 10 die
Y Y
/
20 dem = =, = = =
= R e ~ i
30 dan -0
40 dBm—
-50 -50
~60 df ~60 df
CF 1.88 GH2 1001 prs !il an 40.0 MHz CF 1.88 GHZz 1001 prs !il an 40.0 MHz
Marker | Marker |
Type | Ref | Tre | X-walue | Fungtion | Function Result | Type.| Ref | Tre | X-walug | Y-valua | Fungtion | Function Result
i i BRZ0 7 m ndp down E w1 i & dam ndp down 00,26 MHE
1 1 nd8 i nd8 26,00 d8
T2 1  factor | i  factor 92.7 ||

Offsat 11,70 b w RBW 1 WAz dEm  Offset 12,70 0B w RBW 1 WHz
AW U @ VBW 3 MHz  Made Auto FET a0 dE EWT 7w VBW 3 MH:  Mode Alto FFT
i i TR 40 B
2 1.09ETE00 GHy RYRTEI0 GHz
« N o0 dny L 1 nin 265,00 Ay
el = 3 20 0000 Mz = X 3w 20460000000 Mz
i = = T 20.140000000 MH. i o L R B - 20460000000 MH.
Q lodtar ™ 84,2 Qe
o d - 0 d
1o - 10 dein
\ - \
= 20 dim—f-—— -
=0
50 -50
E0d 50 ¢
CF 1.9 GHz 1001 pis Span 40,0 Miiz GF 1.9 GHz 1001 pts Span 40,0 Miiz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | __Function__| Function Resull | Type | Ref | Tre | X-walue | y-value | __Function__| Function Resull
w1 R .6+ dam B down 0,14 Wz w1 T 1,696763 G + 43 dBm B down
1 1,66985 GH2 ~13.00 dB nda 26,00 dB L 1,88589 GHz <1332 dBm nda
i 180533 ¢ -12.75 dém 0 factor 2 || i 5 Gl -13.70 dém 0 factor |

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-69 of 118




SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Offset 11,70 b w RBW 20 kb= RatLavel 50,00 dbm  Ofset 12,70 0B w RBW 100 hhz
aw @ VBW 100 kH=  Mods Auto FET e ate 08 BWY 19 4= & VBW 300 kH=  Mods Auto FET
S61. Count 1004100
ke
T .
- LUBNZAI0 GH & .
Brinhs 10 RO
—_— Y A BV, 1.228000000 MH. - - ~ =5 7 ! 2.000000000 MH.
q Toctar LADG. 7 { \ 615
" d ! A
e I B v
\
{
i e 10 dei L
P ~
200 dBm = e e
\ rea = — ° e O
30 dan
40 dam—
50 50
501 d -0 o
CF 1.8507 GHZ 1001 prs Span 2.8 MHz GF 1.8515 GHZ 1001 prs Span 6.0 MHz
Marker Markar
Type | Ref | Tre | Y-value |__Function__| Function Resull Type | Ref | Tre | Y-value |__Function__| Function Resull
M1 [ 12,65 dim B down 1 [ 15 16 dém B down
1 -11.38 d nda TL L nda
i 11,85 dim 0 factor Tz i 0 factor

Offset 11,70 0B = RBW 20 kiz Offset 12,70 00 = RBW 100 kiz
i0ce  BWT I= @ VBW 100 iHz  Mode Auto FET o Att W0 s BWY 10 |55 & VBW 300 kH:  Mode Auto FET
“ount 100/100
@ 1Pk Mai
I 15,40 dBm)
1BUNA2T0 GHz 10BN 1990 GHe
20 20
0 26.00 di o < il 500 diy
N 5 a A 1.230800000 M T — VB 2.033000000 Mz
i 152 7 G tactar 619.9)
od i od f C
k!
10 10 dam =
A \
20 dim = ’ 3 s L
: L A —
=30 dn =30
40 dBm—
-50 -50
~60 df ~60 df
CF 1.88 GH2 1001 prs Span 2.8 MHZ CF 1.88 GHZz 1001 prs Span 6.0 MHZ
Marker Marker
Type | Ref | Tre | K-value I |__Function__| Function Result Type.| Ref | Tre | X-walue | ¥-value |__Function__| Function Result
Ml 1 LBB04727 nd down 12300 MHz w1 i 1.6603298 Gl 15.40 dam ndp down 3,033 MHE
1 1 18793374 G ndg 26,00 d8 L 1,8784835 G ndg 26,00 d8
T2 i LEBDA1E2 G 0 factor 1527.9 i 1.8015185 Gl 0 factor 18

G

Highest Channel / 3MHz / 64QAM

Offset 11,70 06 w RBW 20 khz dEm  Offset 12,70 0B w RBW 100 kb=
AW B VBW 100 kH:  Mode Auto FRT o Att a0 dE EWT 19 5w VBW 300 kHz  Mode Auto FFT
9 dbn mif1)
20 LOUYII0N0 GHz &5
26,00 ¢t
i s o B 1.247600000 Mz i o ~—, 2.991000000 MHz
7 Glactar | 1530, ) 6310
0 d LT f
%
1o Y 10 dein
o -~
a0
50 -50
E0d 50 ¢
CF 1.9093 GHz 1001 pis Spon 2.8 Mz 9085 GHz 1001 pts Spon .0 Mz
Marker Markar
Type | Ref | Tre | X-value 1 y-value |__Function__| Function Resull Type | Ref | Tre | X-walue 1 y-value |__Function__| Function Resull
w1 T 12.29 dim B down 12476 MH= o) T 15 70 dim B down
1 ~11.45 dar nda 26,00 d TL L 10,03 dBm ndg
i -11.40 dim 0 factor i 0 factor
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